



**TEST REPORT**

**APPLICANT:** Peiyork International Co., Inc.  
9530 Padgett Street, Suite 104  
San Diego, CA 92126  
UNITED STATES

**Attn:** Shirley Fu

**REPORT NUMBER:** WOHK08644-A  
(C) (S2)  
**DATE:** November 12, 2013

**This is to supersede our previous report  
WOHK08644-A (C) (S1) dated November 06, 2013**

**SAMPLE DESCRIPTION:** One (1) submitted sample said to be 2 embroidered on felt patch with heat seal backing.

Supplier: Peiyork International Co., Inc.  
Sample received date: October 29, 2013  
Date of testing started: October 29, 2013  
Date of testing ended: October 31, 2013

**TEST CONDUCTED:**

**AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)**

**CONCLUSION:**

| <u>Tested Samples</u> | <u>Standard</u>  | <u>Result</u> |
|-----------------------|--|---------------|
| Submitted samples     | U.S. Consumer Product Safety Improvement Act 2008<br>Title I, Section 101 for total Lead content in non-surface<br>coating materials (substrate) | Pass          |
|                       | Phthalate content requirement in U.S. Consumer Product<br>Safety Improvement Act 2008 Title I, Section 108                                       | Pass          |

PAGE 1/TO BE CONTINUED

TOTAL 3 PAGES

**Authorized By:**  
**Intertek Testing Services**  
**Shenzhen Ltd.**

**Chen Li-Chun, Lilian**  
**Laboratory Manager**  
**Intertek - Risk Assessment & Management**

**Intertek Testing Services Shenzhen Ltd.**

**Risk Assessment & Management**  
5/F., M-Space, Building A, Industrial 3rd Road,  
Shekou, Nanshan District, Shenzhen, China 518067  
Tel: (86-755) 2602 0803 2602 0418  
Fax: (86-755) 2602 0804

**Shekou Branch**  
6-7/F., Shekou Technology Main Building, Industrial 7th Road,  
Shekou, Shenzhen, China 518067  
Tel: (86-755) 2602 0111  
Fax: (86-755) 2683 7118/9  
China Toll-Free: 400 886 9926



TEST REPORT

**REPORT NUMBER:** WOHK08644-A (C) (S2)

**TEST CONDUCTED:**

- 1 Total Lead (Pb) Content in Non-Surface Coating Materials (Substrate)  
As per Standard Operating Procedures for Determining total Lead (Pb) in children's products, test methods CPSC-CH-E1002-08.1 was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

| <u>Tested Component</u> | <u>Result (ppm)</u> | <u>Limit (ppm)</u> |
|-------------------------|---------------------|--------------------|
| (1)                     | <10                 | 100                |
| (2)                     | <10                 | 100                |

ppm = parts per million  
< = Less than

Tested components:

- (1) Khaki/olive green fabric with adhesive (patch)
- (2) Black/white/light blue/orange threads with adhesive (patch)

---

PAGE 2 OF 3 PAGES

**Intertek Testing Services Shenzhen Ltd.**

**Risk Assessment & Management**

5/F., M-Space, Building A, Industrial 3rd Road,  
Shekou, Nanshan District, Shenzhen, China 518067  
Tel: (86-755) 2602 0803 2602 0418  
Fax: (86-755) 2602 0804

**Shekou Branch**

6-7/F., Shekou Technology Main Building, Industrial 7th Road,  
Shekou, Shenzhen, China 518067  
Tel: (86-755) 2602 0111  
Fax: (86-755) 2683 7118/9  
China Toll-Free: 400 886 9926

www.intertek.com    www.intertek.com.cn

**Attention is drawn to the terms and conditions printed overleaf.**



**TEST REPORT**

**REPORT NUMBER: WOHK08644-A (C) (S2)**

**TEST CONDUCTED:**

**2 Phthalate Content**

As per U.S. Consumer Product Safety Improvement Act 2008 Title I, Section 108 and CPSC-CH-C1001-09.3, by Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

|                                     | <u>Result (%)</u> |            |            | <u>Limit (%)#</u> |
|-------------------------------------|-------------------|------------|------------|-------------------|
|                                     | <u>(1)/(2)</u>    | <u>(3)</u> | <u>(4)</u> |                   |
| Dibutyl phthalate (DBP)             | <0.005            | 0.036      | <0.005     | 0.1               |
| Di-(2-ethyl hexyl) phthalate (DEHP) | <0.005            | <0.005     | <0.005     | 0.1               |
| Benzyol butyl phthalate (BBP)       | <0.005            | <0.005     | <0.005     | 0.1               |

|                               | <u>Result (%)</u> |            |            | <u>Limit (%)#</u> |
|-------------------------------|-------------------|------------|------------|-------------------|
|                               | <u>(1)/(2)</u>    | <u>(3)</u> | <u>(4)</u> |                   |
| Di-iso-nonyl phthalate (DINP) | <0.005            | <0.005     | <0.005     | 0.1               |
| Di-n-octyl phthalate (DNOP)   | <0.005            | <0.005     | <0.005     | 0.1               |
| Di-iso-decyl phthalate (DIDP) | <0.005            | <0.005     | <0.005     | 0.1               |

The above limit was quoted according to US Consumer Product Safety Improvement Act 2008 for prohibition on sale of certain products containing specified phthalate

< = Less than

% = Percentage

# = The limit for the test result is 1/n of below value (where n is the number of mixed samples)

Tested components:

- (1) Khaki fabric with adhesive (patch)
- (2) Olive green fabric with adhesive (patch)
- (3) Black/white/light blue/orange embroidery threads with adhesive (patch)
- (4) Brown embroidery thread (patch)

**Remark: The above tests - were conducted at TFH Division-Chemical Lab.**

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

**Intertek Testing Services Shenzhen Ltd.**

**Risk Assessment & Management**  
 5/F., M-Space, Building A, Industrial 3rd Road,  
 Shekou, Nanshan District, Shenzhen, China 518067  
 Tel: (86-755) 2602 0803 2602 0418  
 Fax: (86-755) 2602 0804

**Shekou Branch**  
 6-7/F., Shekou Technology Main Building, Industrial 7th Road,  
 Shekou, Shenzhen, China 518067  
 Tel: (86-755) 2602 0111  
 Fax: (86-755) 2683 7118/9  
 China Toll-Free: 400 886 9926

WOHK08644-A (C) (S2)



**PY'82**

**Intertek Testing Services Shenzhen Ltd.**

**Risk Assessment & Management**  
5/F., M-Space, Building A, Industrial 3<sup>rd</sup> Road,  
Shekou, Nanshan District, Shenzhen, China 518067  
Tel: (86-755) 2602 0803 2602 0418  
Fax: (86-755) 2602 0804

**Shekou Branch**  
6-7/F., Shekou Technology Main Building, Industrial 7<sup>th</sup> Road,  
Shekou, Shenzhen, China 518067  
Tel: (86-755) 2602 0111  
Fax: (86-755) 2683 7118/9

[www.intertek.com](http://www.intertek.com) [www.intertek.com.cn](http://www.intertek.com.cn) China Toll-Free: 400 886 9926  
**Attention is drawn to the terms and conditions printed overleaf**